\\ M ac rOth i “k Environmental Management and Sustalnatl)éesﬁe\étellgf_r;]gg
- ™
A Institute 2018, Vol. 7, No. 1

A Review of Acid Mine Drainage in a \Water-Scarce
Country: Case of South Africa

Joseph Kapuku Bwapwa
Mangosuthu University of Technology, Engineering faculty
P.O Box 12363, Jacobs 4026, Umlazi, Durban, South Africa

E-mail: josephkapuku@gmail.com

Received: August 18, 2017  Accepted: September 12, 2017
doi:10.5296/emsd.v7i1.12125 URL.: https://doi.org/10.5296/emsd.v7i1.12125

Abstract

Acid mine drainage (AMD) is a very acidic effluent containing high levels of sulphates,
metals, sulphides, and salts. AMD management requires particular attention in order to avoid
environmental adversity. Currently, there is a tremendous need for new technologies,
[...]
beginning of the 20™ century. South African mines are amongst the largest in the world with a
capacity to hold large volumes of contaminated water. This may constitute a massive
environmental and health potential hazard (Bell et al., 2001; Demers , 2017 ; water , 2016 ).
When rain water fills the mines, it creates acid drainage causing contamination to the
groundwater and local rivers. Consequently, the aquatic life is potentially at risk, the
vegetation on the surroundings are being damaged, the soil is contaminated, and eventually,
the costs of treatment can be significantly increased. Generally, AMD causes countless
damages to water resources such as surface streams and groundwater in South Africa and
worldwide. It is a serious cause for concern since the country relies on surface streams and
rainwater to supply water for drinking and domestic activities to the communities. The high
levels of gold and coal mining in the country coupled with the lack of appropriate strategies
to prevent contamination are major contributing factors to the current disastrous situation in
some parts of the country (Water, 2016). Furthermore, the poor quality of large amounts of
water accumulated in the mine voids with relatively very low pH, high acidity, high sulphate
concentrations, iron, other heavy metals and dissolved solids is also a great contributor to
contamination. It is also important to emphasis on the fact that a large number of abandoned
mines are not monitored properly or prevention measures are not applied rigorously or they
are not efficient enough to be sustainable. Consequently, the contamination of surface and
groundwater becomes a great challenge technically and economically (Water, 2016). Figure 1
presents various locations for coal, base and precious metals mining. It indicates how mining
activities are spread all over the country and it can be possible to predict the economic
benefits and environmental impacts of these mines in the near future. The central basin (north
and central part of the country), the eastern basin (eastern part of the country) and the western
basin (western part of the country) are identified as the 3 main sites where mining activities
have a high environmental impact on fresh water resources (Naidoo, 2017). On these sites
significant volumes of effluents are generated, they constitute a permanent hazard for natural
resources such as rivers and lakes (Naidoo , 2017).

6 http://emsd.macrothink.org



Macrothink
A\\Institute ™

Environmental Management and Sustainable Development

ISSN 2164-7682
2018, Vol. 7, No. 1

ZU'OI'O'E 25 (:'O'E 30°00°E 35°0'0"E
1 1

}=25°00"S
25°0'0°S=

=30°0'0"S
30°0'0"S =

\ R e
il T - )
& d \\Wf e 2 Legend
”\ ﬁﬁﬁ\ / e Base Metals
P P o
\ rd 4
}.. A 8 f\‘B Coal
O3 =i Precious Metals
(/t,\ /a
A

[=35°0'0"S

1 1 1 1 1
15°0'0°E 20°0'0"E 25°00°E 30°00°E 35°00°E

Figure 1. Potentially AMD Producing Mines in South Africa (source: Water affairs)
8. Water Scarcity in South Africa and AMD Contribution

South Africa is categorized as water-stressed country with an annual fresh water availability
of less than 1700 m3 per capita (the index for water stress), the current estimation by FAO is
1154 m3 per capita per year. According to the International Water Management Institute
(IWMI, 1996), in 2025 South Africa will be among the countries that will experience a
physical water scarcity with an annual freshwater availability of less than 1000m3 per capita
(the index for water scarcity). South Africa is also considered as a semi-arid country (65% of
the country) with an average rainfall of 450 mm per year. This is below the world average of
about 860 mm per year, therefore, South Africa’s water resources are in global terms, scarce
and limited in extent (RSA, 2002). This situation may have a severe impact on various key
sectors of the economy such as agriculture and manufacturing which are amongst the big
users of water. For that reason, there is a need for new strategies regarding the efficient use of
water domestically and industrially, harvesting rainwater, recycling domestic and industrial
wastewaters at low costs. This will aim to maximize and assure to availability of water
resources in the country. AMD represents also a great opportunity to increase volume of
water resources needed in the country because if treated efficiently it can contribute
positively to trim down the challenge of water scarcity in the country. The volume of AMD

7 http://emsd.macrothink.org



A ISSN 2164-7682
Institute™ 2018, Vol. 7, No. 1

rejected per day by South African mines is very high. A classic example for illustration, the
potential volume of AMD for the Witwatersrand Goldfield alone amounts to an estimated
350Ml/day (CSIR, 2009). It represents 10% of the potable water supplied daily by Rand
Water to municipal authorities for urban distribution in Gauteng province and surrounding
areas, at a cost of R3000/MI. These figures place not only the volume, but also the potential
economic value of the mine water in perspective (CSIR, 2009).

A\ MacrOthlnk Environmental Management and Sustainable Development

9. Treatment Methods for Acid Mine Drainage

Treatment methods for AMD can be categorized into passive and active treatments. Passive
treatment is when mine water is passed through an environment where geochemical and
biological processes help to improve the quality of the mine water and require relatively little
resource input once in operation (Humphries et al., 2017). Passive systems present an
advantage of being self-sustaining with sporadic maintenance, very low operating and capital
costs but the quality of effluent is being poorer. They are mainly applied in cases of low flow
rates, acidity, metal, sulphate removal (Humphries et al., 2017). Active treatment is when the
water is treated in a constructed plant were processes are controlled and require continuous
input of resources to sustain the process. The range of application is adapted to all flow rates
especially high flow rates. Though operating and capital costs can be higher, the quality of
effluent is very high with some potential for cost recovery by the sale of product water,
metals and by-products, and this can be considered as a great advantage over passive
treatments (Nleya et al., 2016). Conversely, they require the use of chemicals, operations and
maintenance staff, they require electrical and mechanical sources to perform efficiently. The
types of active treatment include biological treatment, chemical treatment, membrane
technology and ion exchange.

Table 1 presents the categories of AMD treatment options, some of these methods are
discussed in this review.

8 http://emsd.macrothink.org



AN

Macrothink
Institute ™

Environmental Management and Sustainable Development
ISSN 2164-7682
2018, Vol. 7, No. 1

TREATMENT
TECHNOLOGIES

Table 1. Generic range of AMD treatment technologies

Bio-
Reactor

Packed with
EPS Beads
pH<3.0

Air ——————>

Influent acidic iron-
rich water such as
acid nune drainage

Oxidized
Effluent

Metals
removal
. 4
Wetlands, .
anoxic drains Wetlands
oxidation ponds
Ammonia based Sulphides
treatments Precipitation
Lime/ limestone Hydroxides
treatment Precipitation
Sodium  based Carbonates
alkali Precipitation
Biological
sulphate
reduction

9.1 Combined Chemical and Biological Treatment

Desalination

Membrane
technologies

Wetlands

Ton exchange

Biological
sulphate removal

Precipitation

processes

Specific

pollutants
removal

Cyanide
removal
-chemical oxidation
-biological
oxidation
-Complexation

Arsenic removal
-Oxidation /reduction
-Precipitation
-Adsorption

media addition

re—\_system

Fhudized
Bed
pH pH~
control 3538

Coated media out

Radioactive
substances
-Precipitation
-lon exchange

Molybdenum

Removal
-iron adsorption

v ¥ .
Caustie
Soda
Trickling PH
Filter control
pH~9.0 system

carbonate bed

. Final
Effluent

=

Figure 2. Schematic of chemical and biological treatment of acid mine drainage

http://emsd.macrothink.org



ISSN 2164-7682

\ Mac rOth i “k Environmental Management and Sustainable Development
- ™
A Institute 2018, Vol. 7, No. 1

This patented process represented in Figure 2 involves the oxidation of ferrous iron in a
bioreactor that is designed as a packed bed. Afterwards the iron is precipitated within a bed
that is fluidized then manganese and other heavy metals such as nickel, zinc, and copper are
removed in a trickling filter at a high pH greater than 9 with the last step being the
neutralization in a bed of carbonate. This procedure does not generate iron oxyhydroxide
sludge (Diz, 1997). It is focused on ferric oxyhydroxide surface precipitation which begins by
the bio-oxidation of ferrous iron to ferric iron at a low pH. The oxidized iron solution which
is acidic is then circulated through a bed that is fluidized in a way which promotes surface
precipitation while at the same time avoiding the generation of very small iron particles
which are unwanted (Diz, 1997). The precipitation reactor has a limestone or dolomite bed
which is the primary source of alkalinity to adjust the pH through which the effluent from the
fluidized bed is circulated. This is achieved in order to raise the pH before it is re-injected
into the fluidized bed. The water that is now free of iron is then re-circulated separately
through a trickling filter where modest amounts of concentrated caustic soda are added to
oxidize and precipitate manganese. The bioreactor is also designed to reduce ferric iron
which is regenerated from a solution of ferrous sulphate to ferrous iron (Diz, 1997). About 98%
of iron is removed in this fluidized bed with the concentration of iron in the effluent being
below 10 mg/L. Also, the removal efficiencies ranged from 70 to 97% at pH greater than 9 (at
which oxidation occurs) for zinc, copper, nickel. The effluent from this process is free of iron
and the process does not generate iron sludge. This process is most suitable for treatment of
acid mine drainage (Diz, 1997). The weakness of this process is that it could require more use
of energy for aeration; it also requires regular maintenance and monitoring. Therefore,
operating costs will be increased.

9.2 Lime Neutralization Treatment

This method is also effective for AMD treatment, with the first step which is lime
neutralization or precipitation. AMD is added to a rapid mix chamber which has hydrated
lime either in slurry or a dry form. If the concentration of ferrous iron is lower than 50 mg/L,
it is treated by adding an alkaline to make the pH between 6.5 and 8.0 then it is directed to a
settling chamber. Higher concentrations of ferrous iron have a pH that is already at this range.
AMD is then passed through an aeration tank which converts ferrous hydroxide precipitate to
ferric hydroxide which is then directed to a settling chamber where the heavy metal
precipitate out of the solution (Akcil and Koldas, 2006). Raising the pH of the AMD
significantly reduces the number of iron oxidizing bacteria since they do not thrive at this pH
which reduce the rate of generation of acid (Akcil and Koldas, 2006,). Limestone is rarely
used because it does not raise the pH of the solution above 6.0 and also since it is inefficient
with water that has high ferrous iron concentration. In addition, the method using limestone is
more complex than the one using lime. As a result, lime is commonly used. The simplest
neutralization method is achieved by lining a streambed with limestone. In this way, the
AMD is treated as it passes over the limestone. This strategy is, however, not effective since
the limestone can easily become coated with iron. Biological growth and calcium sulphate
inhibits it from interacting with the mine water, in this case lime is more efficient (Akcil and
Koldas, 2006,). A novel integrated limestone/lime neutralization process was developed at the

10 http://emsd.macrothink.org



\\ Mac rOth i “k Environmental Management and Sustalnatl)éezsﬁe\é(ellgzr;gg;
- ™
A Institute 2018, Vol. 7, No. 1

South African Council for Scientific and Industrial Research (Geldenhuys et al., 2001). The
integrated limestone/lime process involves a pre-neutralization using cheap limestone as a
first step. The pre-neutralization is followed by lime neutralization to reach a targeted pH,
which is dictated by the treatment targets such as specific metals removal (This step is also
designed to precipitate gypsum). Finally, a re-carbonation and pH adjustment process using
the CO, generated in the first process step (Geldenhuys et al., 2001). The strength of this
process relate to the efficient use of relatively inexpensive alkali materials and reuse of alkali
sludge produced in the process. However, its weaknesses could be the clogging of pipes and
armouring precipitation of ferric hydroxide on the limestone which otherwise severely
reduces the effectiveness of the neutralizing agent.

9.3 Chemical Precipitation for Sulphates Removal

Mine water may contain a wide range of anionic species, but sulphate is typical of many mine
drainages and frequently represents the main contaminant. Therefore, sulphate removal is an
important treatment objective and is also often a key to the reduction of total dissolved solids
(TDS). Some sulphate is removed by gypsum precipitation during neutralization if lime,
limestone, or another calcium source is added throughout the treatment process. In addition, a
number of precipitation processes have been developed for specific application to high
sulphate content mine waters, including the following: Barium sulphate process, Ettringite
(CagAl(SO4)3(OH)12.26H,0) precipitation process, and SAVMIN process. The barium
sulphate process is based on the addition of a barium salt to re-precipitate sulphate. The
insoluble barium sulphate sludge is separated and removed from the main stream process.
The barium sulphate process has been limited only on pilot scale demonstration processes.

While this process is very effective, it is challenged by the use of an environmentally toxic
compound as a treatment reagent (barium salt), the generation and handling of a toxic and
hazardous gas (H.S), the requirement for thermal regeneration and recycle of the barium
reagent. The Ettringite process is based on the addition of aluminium hydroxide in a high pH
environment resulting in precipitation of Ettringite (a hydrated calcium aluminosulphate
mineral), as shown in equation 5:

6Ca’" + 38042_ + 2Al (OH)3 + 38H,0 = CapAl2(SO4)3(OH)12.26H,0 + 6H30 5)

SAVIMN process uses the precipitation processes in successive stages to remove dissolved
S04% and metals from mine water (Smit, 1999). During Stage 1, lime is added to raise the pH
to values greater than 11. This allows the precipitation of metal hydroxides. The metal
hydroxides are removed and the remaining water is supersaturated with respect to gypsum. In
stage 2, the supersaturated solution is seeded with gypsum to catalyse the precipitation of
gypsum. The precipitated gypsum is removed from water and water from this stage is
saturated with respect to gypsum. The concentrations of SO, ions are still above the
required limit of 500 ppm. About stage 3, Aluminium hydroxide is added to the water which
is saturated with respect to gypsum, this results in precipitation of Ettringite. Concerning
stage 4, the water from stage 3 (pH 12 and dissolved SO4 % <200 ppm) is treated with COs.
This results in CaCOg precipitation which is relatively pure. The water produced has a pH of

11 http://emsd.macrothink.org



ISSN 2164-7682

\ Mac rOth i “k Environmental Management and Sustainable Development
- ™
A Institute 2018, Vol. 7, No. 1

8 and contains dissolved SO4* < 200 ppm.

Finally, in stage 5 Ettringite is decomposed by addition of sulphuric acid to regenerate

Al (OH);. The AlI(OH); is recycled and used again in stage 3. The remaining water after
removing Al (OH)s is seeded with gypsum to catalyse the precipitation of gypsum since the
solution is still saturated with respect to gypsum. The resultant water is saturated with respect